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L BLE S INR18650-2000mAR 3. 7V 2000mAh 7. 4Wh
5 4 AR Chinese
Name of Sample | 4 5 Lithium ion Cell INRI8650-2000mAh 3.7V 2000mAh 7. 4Wh
English
50 Y5 1120010426
Sample No.
P B AEEIRH (LD AT
Consignor Roofer Energy Technology (Baoshan) Co., Ltd
A F# A BRAEREBRIEE (L) AT A )
Manufacturer Roofer Energy Technology (Baoshan) Co., Ltd
R sk WA TR SRR LI R ATHAET )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
PR AFA REE (RTRREWERMEND RS FAAET I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
s, .
A*"" ) FRee, DURERUSRHIA o5
ppearance Brown Cylinder plastics film shell
5 < : SE
it % B8 2020-01-21 AL B 2020-03-16 ~ 2020-04-09
Accepted Date Test Date
KRR B BB IR s wbiki ; AMNELRE a0
- A Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
LAY, SRR ATARE TSR R T U
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3F7AEE K, 7 1 Tl
AR |The sample has passed the test items of UNITED NAﬁ‘O{VS&,LRéd@“ "d% ions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests a/ld‘\\@f}a’{eri ST/SGZAENL0/11/Rev. 6
Conclusion Amend. 1 38. 3 é’ é; d ‘
| =
R l}yl‘g)a:w):
P I 75 HIB It S Rechargeable Lithium Cell. / \ K
v \
Comment -y
SR R R / R I S 2D
Consignor 518000
Address Post Code
Pof 14 | WV‘ CEA fm@j %) T-E}ﬁ
Approver: “H Checker: Compiler:
R%-

Title:

T
1

TR (Vice chief engineer)
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SIES 33 THEE R RAFALHKE : 53
Name of Test Standard requirement or The .
No. —— Clause Number of Standard Test Result | Conclusion | Remark
WA B (G -1 B TR s i i BT R s
4 by HEFIEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 WLHE& 1
1 EE&M T, 1 See Appendix 1 ok /
Altltude UN Manual of Tests a (IR SN € Pp .
) g N Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.1
ERE R LT E b T ai i dni s e fkr
A AETAE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | jit% o
2 i o |HKT2 See Appendix 2 Sk "
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
38.3 Test T.2
IB?%[E CRTER MR R¥e ks
W3 ??:T}]}}')) ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 KL 3
3 Vibrati BRT. 3 . S See Appendix 3 Eying /
1bration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
195%@ (KT aR B wEROENE R
it HETAE) ST/SG/AC.10/11/Rev. 6 Amend.1 38.3 | Lpt%E 4
4 Shoek l‘;f‘%T-‘l o See Appendix 4 G /
N Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
2%@ CRTERBIEmM T R bs
o M) ST/S6/AC. 10/11/Rev. 6 Amend. 1 38.3 | LKt % 5
5 SMALE: BT 5 See Appendix 5 i /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend.1 Section o
38.3 Test T.5
E?Eg CRTER BT EmIENT X%
HEF MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 ML 6
6 il BT, 6 Sea Appendix 6 ik /
Impact UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev.6 Amend. 1 Section o
38.3 Test T.6
Ij{t{%m CRTERBER NS KR Abr
R 2k AEFH) ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | jLp& 7
G I S S See Appendix 7 | Ak /
Forced dlsCharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
8 UTFaH
M IR S BGILIE - 21°C-22°C ; IRBEMLRE - /%
Test Environment Ambient temperature:21°C-22°C:Ambient humidity:/%
Condition
R A ]
. Test Item
2 ORBHAL e —
Subcontracted Test S ex®kE | LK / R /
Condition Subcontracted | Name Post Code
Laboratory Mo bk f w, 7% /
Address Tel
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i . BWRRE LA |
No. Name of Test Items Altitude simulation
5 Hk A RIEAT Before RIEE After EEA | A E | s
%5 Sample Status R R N2 RE T #JE | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g IV /% /% Event
001 | oy rortt ol 432343 | 418 | 43.2318 | 4.17 0. 00 99.76 | ©
002 | oyt ol a3.5580 | 418 | 43.5581 | 417 0. 00 99.76 | o
003 | oyl pora it | 433617 | 417 | 43.3617 | 4.17 0. 00 100.00 | ©
004 | oy gt | 43,0160 | 418 | 43.0166 | 4. 17 0. 00 99.76 | o
005 | ot ol 431063 | 417 | 43.1059 | 417 0. 00 100.00 | o
006 | psereroriir® | 43.1086 | 418 | 43.1079 | 417 0. 00 99.76 | o
007 | peroroiit® | 432072 | 417 | 43.2084 | 4.17 0. 00 100.00 | ©
008 | el | 43,2629 | 417 | 43.2624 | 417 0. 00 100.00 | O
009 | ool 43 5113 | W1rE PusBliny| B dn 0.00 | 100.00 | o
010 | peere i | 42,5783 | 417 | 42.5189 | 4.17 0. 00 100.00 | ©
o pfis space intentionally
FiE: LR V-IRA D4R R F-R K 0-RF. LA, FfEk. ks, Aik.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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AT 9 BRAE LA | L
No. Name of Test Items Thermal test
35 a2 ).
5 : S Bef L i 2
e | HBRE =N Befor BB A g gapn] #ia0m L
%5 Sample Status RE | FHRbLE RE FF#- 9, /& | Mass Loss| Residual A%
Sample Mass ocv Mass ocv OCV | Other
No. /g N /g A% 1% /%  |Event
1CYCSEA 7S q o Q o« ‘
001 1CYC Fu]lyt charged 13. 2348 4. 17 43. 2324 4. 13 0.01 99. 04 0
002 | oyt 1435581 | 417 | 43.5562 | 4,13 0. 00 99.04 | o
1CYCSE4 A5 4 #E .
003 5 Fullyi charged 43. 3617 4.17 43. 3594 4.13 0.01 99. 04 0
1CYCE A 7S, . i
004 1cYC Fullchharged 43. 0166 4. 17 43.0148 4.13 0. 00 99. 04 0
1CYCIER 7o 1, .
005 1cYC Fullyicharged 43. 1059 4. 17 43. 1048 4.13 0.00 99. 04 0
5 25CYCIER T H
006 950Y0 Fu“; charged | 43- 1079 4. 17 43. 1052 4.13 0.01 99. 04 0
25CYCTER T H
007 25CYC Fum‘ charged | 43.2064 4.17 43. 2049 4.13 0.00 99. 04 0
25CYCIER A op . .
008 25CYC FU”_V’ changids l- 23, 2624 4. 17 43. 2608 4.13 0. 00 99. 04 0
25CYCTER R H
009 25CYC Fuu; chataedisas 43. 5110 4.17 43. 5094 4.13 0. 00 99. 04 0]
25CYCHE4 7 Hy
010 95CYC m]y‘ charged: %] 42. 5789 4. 17 42. 5760 4.13 0.01 99. 04 0
l-r:ﬁglzThis space intentionally

left blank

BiE LR V-RA DR RS PR K 0-R. KA. DMK, LRA. FAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 KBRAE L4 | #a)
No. Name of Test Items | vipration
). a2 s )s
7#‘57 7}#—%%,{% R A Before RIEE After /ﬁ'.%éﬁk 5?']’1%“@/5- _;;_4&
5 Sample Status RE FRUE| FE FF#& 4, /& | Mass Loss | Residual | 3R
Sample Mass ocv Mass oCcv OCV | Other
No. /g /V /g /v /% /% Event
001 el 43.2324 | 4.13 | 43.2333 | 4.13 0.00 | 100.00 | o
1CYC Fully charged . o ' i : 5
002 | oy it 1435562 | 413 | 43.5566 | 4. 13 0.00 | 100.00 | o
003 | oyt o 143.3504 | 413 | 43.3602 | 4 13 0.00 | 100.00 | o
1CYCTEA A ; :
004 | 1oy hully charged | 43-0148 |  4.13 | 43.0151 | 413 0.00 | 100.00 | o
1CYCIE A 7o
005 | oye puily eharged | 43-1048 | 413 | 43.1050 | 4. 13 0.00 | 100.00 | o
006 | pereCioi®ht L4z t052| 413 | 431082 | 413 0.00 | 100.00 | o
25CYCIEA A i . .
007 | 950vC Fuily chmged | 43-2049 | 4.13 | 43.2052 | 413 0.00 | 100.00 | o
25CYCHER AL .
008 | 5ove Futly charged | 43-2608 |  4.13 | 43.2609 | 4.13 0.00 | 100.00 | o
009 | joereierth® 1435004 | 413 | 43.5103 | 4 13 0.00 [ 100.00 | o
010 | jieqomsn 425760 413 | 42.5766 | 4 13 0.00 | 100.00 | o
\-I;,FI{This space intentionally

FiE: LR V-RA DR R-3KE P2k 0-F R . AR AR, LRE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 AR R B 4 A Pt
No. @ Name of Test Items Shomic
. N IXIE AT Before f}%\fi After Rk 5?']’%‘%51 A
%5 SN S RE | FRBE| AT Fr#8d, JE | Mass Loss | Residual | Z0,
Sample Mass OoCcv Mass ocv OCV | Other
No. /g AY /g IV /% 1% Event
001 | ioxchurty e | 43.2333 | 413 | 43,2328 | 4.13 0. 00 100.00 | o
002 | ioxpony s | 43.5566 | 4.13 | 43.5583 | 4 13 0. 00 100.00 | o
003 | ovc putry e | 43.3602 | 4.13 | 43.3610 | 4.13 0.00 | 100.00 | o
04 | ocmd o | 43,0151 413 | 43.0162 | 413 0. 00 100.00 | o
005 | 1ext rutry ooeed | 43.1050 | 4.13 | 43. 1062 | 4. 13 0. 00 100.00 | o
006 | sscrc orty oeeed | 43.1052|  4.13 | 43. 1058 | 4 13 0. 00 100.00 | o
007 | sscug Furty meea | 43.2052 |  4.13 | 43,2085 | 4 13 0. 00 100.00 | o
008 | pscreronni oy |43.2609 | 413 | 43.2618 | 4 13 0.00 | 100.00 | o
009 | pscre pomne o443, 5103 | 413 a3, 511%7| 4 33 0.00 | 100.00 | o
010 i 42.5766 |  4.13 | 42.5776 | 4. 13 0. 00 100.00 | o

AT B F

This space intentionally

left blank

-No Leakage,No Venting,

G LR VR DR R-ALEL F—Ae K 0-L i8R . oA TR BB, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O
No Disassembly,No Rupture & No Fire.
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% : R B 4 # o1 g o

No. Name of Test Items External short circuit
R R Sk A iR SRE TR
Sample No. Sample Status Max. Exlern/e%Temperature Ofher Event

. 1cYéLIYf;fl1j\ :E;%god 115. 2 o

002 LCYC Ferty sommged 114.6 o

o053 lCYéCIYﬁﬁj\ ﬁﬁged 124.0 0

004 1cvéc}¥5§j :Eh;%ged 129. 2 o

003 ICYéLIY‘ﬁﬁ:j\ Zﬁhﬁged 116.7 o

uis 250322?5?1:? ﬁiged 115.6 o

007 25C\2((53C}¥g§? fljiged 12547 0

Q08 23(\2{(5?&{?? cﬁh:%ged 120. 2 0

Hod 25(732%5%? (j?}alz[?rged 121.9 o

010 25CYC5E4 7 VT .

25CYC Fully charged

N This space intentionally left
L/LMEII 11S spa bleankou y le

@iE: DMK R-BEL TR K 0-MIK. Ak, Tk,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 MR B 4 A i
No. Name of Test Items Impact
*_f_‘%%% *‘f'uuu%f& #’f‘%i@i%/ﬁ& ﬁ-%%%
Sample No. Sample Status W Extem/aulCTemperature Other Event
il 1Cé§§%f2§§£ily 106. 2 0
o 1c&§§g;?%;;gi1y 104.9 0
i 1C&$§%£?ﬁi§2§ty 121.6 0
axgv——
S 1Cé§§3£%§§;ity 64. 6 0
=N
W 1cé§§%;2i§;i¢y 96. 6 0
0 25&5;‘{5%%50&1%“); 75.8 0
poy=
017 J5CYC 50% Capmeity 76.0 0
P
018 zséﬁfgafgiﬁjity 67.8 0
prey=y
- 25c2YEE:CY5C0%5%%£aTm 75.6 @
PLUR 8 This space ir;)tleax;tkionally left

#riz: D-MRR F-RK 0-RMBIh. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




LB T A R A PR 5]
o M R L -mE T
SRICI Testing Co., Ltd. Test Report—Appendix 7 NO. 1120010426

9/10
5 7 AR B 4 A il @)
No. Name of Test Items Forced discharge
Honth 5 Mok & HRE
Sample No. Sample Status Other Event

021 16YC lICLlchljj fl;}f(cl}?a rged O

022 1CYC lI(IJYlCl;\? /dﬁlhf cl}lliargod O

023 1CYC IICqucl}vri;\J)f(cl}?argcd 0

024 1CYC ]r(lﬁcl??&fmpd %

025 1CYC lF(iJchly;'ﬁjdr\lﬁsﬁcfargcd Y

026 1CYC %ﬁ%%ﬁfi?arged 0

027 1CYC k’iﬁ%?%:ﬁfcfarged 0

=

028 1cYC lFCqucljynizfan,ed 0

029 1cYC IF%Cljjmjj\fi?argcd 0

030 1CYC lF(iJchlyjiiffcﬁarged 0

031 _ 25CYCSEARh 5

25CYC Fully discharged
=

032 25CYC25FSJY1017)IB%iﬁsﬁcf‘arged Y

033 25CYC25F(;‘1Y1C1555§17§<C[}?;1rged 0

034 25cy(,? SF%z%?ﬁififarged 0

035 25cxf(:2€;g}{1c1§yxE gffcfArged 0

036 25 CYCZKL;}“(ilchlsj3 ?iﬁs(cfarged 0

037 25CYC25F(LYICJ§;? ?iifcﬁar'god O

038 25C YC‘:Z 5ILUYJC;vL ?i}i%rl#a rged O

039 25CYC2 ?Luyltlj\h ?iffclf?‘arged 0

040 25CYC:25I§JYlC1‘7;6?iéfclfa.r'ged Y

FiE: DMK PR K 0-LAIK. EA K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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